16861 PARTS LIST

VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 2 | 174" WASHERS 1 |1/2" X 7* BREATHER HOSE
PART NO. 16861 1 | VOLANT FILTER BOX LID 1 | 1/4* LOCK WASHERS
HZWl_ub_l_lbnﬁH_H_Z HZW%ECO%HDZM 1 | VOLANT AIR DUCT 4 | 1/4’-20 TRUSS HEAD SCREWS
1 | RAM FILTER W/CLAMP 4 |1/4% RUBBER WASHERS
WWW.VOLANTPERFORMANCE.COM 2 | #056 CLAMPS 1 | BRI9B46C BRACKET (SHORT)
TECH SUPPUORT: 909) 47/6-7225 | 1 |3 1/2" x 2 172" SLEEVE 1 | 1/2* RUBBER GROMMET
1 | 1/4*=20 BOLTS 1 | 1/2* STRAIGHT FITTING
TOP VIEW
172 X 7
_ _ BREATHER T T
HOSE (4> 1/4'-20 TRUSS HEAD SCREVS =} FLTER =@
Qo] #056 (4> 1/4* RUBBER WASHERS  —. BOX LID =N
CLAMP _ _ _
T
3 1/2° X 2 1/p* i
SLEEVE FILTER
1/2° X 1/4° NPT RAM FILTER BOX uH____:_@
4056 STRAIGHT FITTING W/CLAMP VIOLANT
A1 gaw qlrr--—--——- —_——— AIR DUCT
N St i
o e ——— iy
N i ———
R ———
e ————
VOLANT e
AIR DUCT
FRONT VIEW

STOCK BOLT HE=
VOLANT BRACKET

BR19846C BRACKET

— 1/4° WASHER
= 1/4" WASHER

1/4" LOCK WASHER
HE_ 1/4*-20 BOLT

L— 1/2" RUBBER NOTE: THE VOLANT BRACKET
GROMMET ATTACHES TO THE FENDER WELL
STOCK AIR
TEMP. SENSOR
o o)




